Z/OOMERfAI#E2E NLY
ALUMINUM SIDE STAND FOR ZOOMER 50

SHHRAR:

A. fIZZZ2R*1PC

B. A% 4% M10*1.25%20*1PC

C. 1 28M10*1PC

D. #59ME31.7MM*AE13.3MM*EE2.5MM*1PC

PARTS LIST:

A.SIDE STAND*1PC.

B.STAINLESS SCREW M10*1.25*20 *1PC

C.WASHER NUT M10*1PC.

D.WASHER OUTTER 31.7MM~*INNER 13.3MM*THICK 2.5MM*1PC.

1EJ5%7R{-E¢%E$7£§§ 2. 2R IMIB 4 M10*1.2520 FBEIMLO 3. 5E

1. INSTALL SIDE STAND ON  2.INSTALL WITH STAINLESS SCREW M10*1.25*20 3.FINISH.
THE LEFT SIDE OF MOTOR. & WAHSER NUT M10. 20130723-A1



